
7. CONCLUSIONS 

Potentially toxic organic compounds (PTOCs) have been observed in 
the influent of MWTPs in California. With the exception of trihalo­
methanes, concentrations of PTOCs have been generally observed to de­
crease in passing from the influent to the effluent of the plant. A 
review of the literature has shown that the following processes are 
significant in removing volatile PTOCs from wastewaters volatilization, 
adsorption to solid particles and biomas.s, and biodegradation. For 
volatile PTOCs the 'literature, expert opinion, and limited data favor 
removal from wastewater primarily by volatilization with a lesser amount 
being degraded or removed with sludge. This conclusion was largely 
[...]
C(12)=64.67*R 
C(l 3) =367. lO*R 
C(14)=47.09*R 
C(15)=2.93*R 
C(16)=0.0 

C 
C EXTRAPOLATE CONCENTRATIONS TO THOSE COUNTIES NOT LISTED ABOVE 
C 

ELSE 
C(l)=O.O 
C(2)=0.60 
C(3)=0.13 
C(4)=0.0 
C(5)=0.0 
C(6)=11.2 
C(7)=0.17 
C(B)=O.O 
C(9)=0.32 
C(l0)=0.3 
C(ll)=B.93 
C(12)=4.25 
C(13)=4.35 
C(14)=2.13 
C(15)=1.42 
C(16)=0.00 

END IF 

( 

163 

https://C(16)=0.00
https://C(15)=1.42
https://C(14)=2.13
https://C(13)=4.35
https://C(12)=4.25
https://C(ll)=B.93
https://C(9)=0.32
https://C(7)=0.17
https://C(3)=0.13
https://C(2)=0.60


C 
C ESTIMATE THE EMISSION RATE (EOUT) .. (TONS/YEAR) FOR THE STPS 
C WITHOUT KNOWN INFLUENT OR INFLUENT/EFFLUENT DATA 
C 

END IF 
DO 50 M=l,16,1 

SLOUT=C(M)*FLOW*SR(M)*l.52E-3 
D=C(M)*PR(M) 
EOUT(M)~D*FLOW*l.52E-3
SPLANT=SPLANT+EOUT(M) 
SUMC(M)=SUMC(Mf+EOUT(M)
SUMS(M)=SUMS(M)+EOUT(M) 
SLUMC(M)=SLUMC(M)+SLOUT 
SLUMS(M)=SLUMS(M)+SLOUT

50 CONTINUE 
WRITE(6,1300)ICTY,J,SPLANT,(EOUT(LM),LM=2,16,1)

END IF . 
20 CONTINUE 
C 
C COMPUTE THE TOTAL EMISSIONS FOR EACH PTOC IN COUNTY I 
C 

SUM=O.O 
SLUD=O.O 
DO 60 L=l,16,1 

SUM=SUM+SUMC(L)
SLUD=SLUD+SLUHC(L)

60 CONTINUE 
C 
C COUNTY OUTPUT: TOTAL EMISSIONS (SUM), SPECIATED EMISSIONS (SUMC), 
C TOTAL REMOVAL IN SLUDGE (SLUD), SPECIATED REMOVAL IN SLUDGE, 
C SLUMC 
C 

WRITE(3,1500)I,SUM,(SUMC(LM),LM=2,16,1),
1 SLUD, (SLUMC(LM),LM=2,16,1) 

10 CONTINUE 
C 
C OUTPUT STATEWIDE LOSSES IN SLUDGE STREAMS (SPECIATED = SLUMS; 
C TOTAL= SSLUG), AND EMISSIONS (SUMS). 
C 

SSLUG=O.O 
DO 70 M=l,16,1 

SSLUG=SSLUG+SLUMS(M)
70 CONTINUE 

WRITE(3,1600)SSLUG,(SLUHS(LM),LM=2,16,1) 
WRITE(3,1700)(SUMS(M),M=1,16,1) 

C 
C FORMAT GROUPING 
C 
1000 FORHAT(lX) 
1050 FORMAT (I 2) 
1100 FORMAT(1X,F9.2,11X,F9.2,21X,F9.2,/)
1200 FORMAT(11X,F9.2,21X,F9.2,11X,I10) 
1300 FORMAT(2(1X,I2),16(1X,F6.2)) 
1400 FORHAT(11X,F9.2,41X,I10) 
1500 FORHAT(1X,I2,16(1X,F6.2),/,3X,16(1X,F6.2)) 
1600 FORMAT(//,3X,16(1X,F6.2))
1700 FORMAT(5(/),16(1X,F6.2))

END 

,r 

164 

I 



APPENDIX Fz Data Base Structure 

( 
\ 

165 



APPENDIX F1 DATA BASE STRLCTURE 

In this appendix, descriptions of four data files, submitted to the 
staff of the CARS for future analyses relative to MWTPs, are provided. 
Three of the four files (TTRAIN, POTW, and SLUDGE) are related by MWTP 
facility numbers to establish a "linked" data base structure. Those 
three files contain records associated with individual MWTPs in 
California. File COUNTY contains information regarding emissions of 
PTOCs and PTOC removals in sludge streams. throughout individual coun­
ties. Descriptions of the data records and data fields are provided 
below for each file. Equivalent FORTRAN field formats are listed for 
each data field. 

POTW 

File POTW contains information related to the location, flow 
characteristics, and estimated emissions from every MWTP identified in 
this study. All emissions estimates are reported in tons/year to two 
decimal places. Those listed as 0.00 should be assumed to be less than 
10 lb/year. The most recent annual average flowrates were used whenever 
possible (i.e., for most of the MWTPs identified in Table 13 of this 
report). Otherwise, average dry weather flow~ates from the NEEDS data 
base were used. Latitude and longitude coordinates were also extracted 
from the NEEDS data base, although coordinates for a small number of the 
facilities were not available. Most of the location coordinates 
correspond to the site of effluent discharge, which in some cases may be 
several miles from the actual treatment facility. The record for each 
MWTP has the following two-line structure. 

SNME CNUM SNUM FNUM LA LO TF IF TEM P2 P3 •••••••• P6 
P7 PB P9 ••••••••••••••••••• Pl6 

SNME Name of facility columns 1-25 A25 

CNUM County number 28-29 12 

SNUM Plant number in county CNUM 32-33 12 

FNUM Facility ID number 36-43 I8 

LA Latitude (degrees.minutes,seconds) 46-52 F7.4 
( 

166 



LO Longitude( 11 II) 55-62 F8.4 
TF Total flow (MGD) 65-70 F6.2 
IF Industrial flow (MGD) 73-77 F5.2 
TEM Total PTOC emissions 80-85 F6.2 
P2 Benzene emissions 88-93 F6.2 
P3 Bromodichloromethane emissions 96-101 
P4 Carbon tetrachloride emissions 104-109 
P5 Chlorobenzene emissions 112-117 
P6 Chloroform emissions 120-125 
P7 Dibromochloromethane emissions 1-6 
PB 1,1 Dichloroethylene emissions 9-14 
P9 Ethylbenzene emissions 17-22 
PlO 1,2 Dichloroethane emissions 25-30 
Pll Methylene chloride emissions 33-38 
Pl2 Perchloroethylene emissions 41-46 F6.2 
Pl3 Toluene emissions 49-54 
Pl4 1,1,1 Trichloroethane emissions 57-62 
Pl5 Trichloroethylene emissions 65-70 
Pl6 Vinyl chloride emissions 73-78 

TTRAIN 

File TTRAIN contains information regarding specific treatment pro­
cesses at individual MWTPs. Twenty-eight treatment processes were cho­
sen for entry into the data base. A 1 was entered in the record field 
if the MWTP utilizes the indicated process. Otherwise, a O was entered 
in the process data field. It should be noted that the treatment train 
data was extracted from· the NEEDS data base which was observed to be 
outdated for some of the MWTPs. For major MWTPs, such as the eight that 
were visited for this study (Appendix G), revisions were made to the 
data base using more recent data. In addition,· TTRAIN only indicates 
whether or not a process exists at a specific MWTP, and not where that 
process is located with respect to other processes in the treatment 
train. We have found that the use of TTRAIN with commercially available 
data base software can be valuable for readily identifying MWTPs in 

167 



California that utilize specific treatment processes (e.g., pure-oxygen 
activated sludge, multi-media filtration, etc.). The record for each 
MWTP consists of one row of data as indicated below. 

FNUM PRl PR2 PR3 .....••••••••.•.••..•••.•••••••• PR27 PR28 

FNUM 
PRl 
PR2 

PR3 
PR4 
PR5 
PR6 
PR7 
PR8 
PR9 
PRlO 
PRll 
PR12 
PR13 
PR14 
PR15 
PR16 
PR17 
PR18 
PR19 
PR20 
PR21 
PR22 
PR23 
PR24 
PR25 
PR26 
PR27 
PR28 

Facility ID number 
Bar screening 
Grit or scum removal 

Comminution 
Flow equalization 
Pre-aeration 
Primary clarification 
Non-aerated ponds 
Aerated lagoons 
Trickling filters 
Attached growth processes 
Conventional activated sludge 
Pure-oxygen activated sludge 
Oxidation ditch 
Other suspended growth processes 
Land treatment 
Secondary clarification 
Sand filtration 
Mixed media filtration 
Pressure filtration 
Rock filtration 
Other filtration 
Activated carbon treatment 
Neutralization 
Breakpoint chlorination 
Ammonia stripping 
Dechlorination 
Post-aeration 
Chlorination 

Columns 1-8 
11 
14 

17 
20 
23 
26 
29 
32 
35 
38 
41 
44 
47 
50 
53 
56 
59 
62 
65 
68 
71 
74 
77 
80 
83 
86 
89 
92 

I8 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

Il 

168 



SLUDGE 

File SLUDGE contains information associated with sludge treatment 
and disposal operations at individual MWTPs. Identification of an 
existing process is completed by the code described in TTRAIN (0 = does 
not utilize; 1 = does utilize). The sludge treatment and disposal 
characteristics were extracted from the NEEDS data base and are subject 
to the uncertainties noted previously for POTW and TTRAIN. The record 
for each MWTP consists of one row as indicated below. 

FNUM ST! ST2 ••••••• ST9 SD! SD2 SD3 SD4 sos 

FNUM Facility ID number Columns 1-8 I8 

ST! Aerobic digestion 11 Il 

ST2 Anaerobic digestion 14 Il 

ST3 Composting 17 Il 

ST4 Purifax treatment 20 Il 

STS Air drying 23 Il 

ST6 Sludge lagoons 26 Il 

ST7 Mechanical dewatering 29 Il 

ST8 Air flotation thickening 32 Il 

ST9 Incineration 35 Il 

SDl Landfill/trenching 38 Il 

SD2 Land spreading 41 Il 

SD3 Ocean disposal 44 Il 

SD4 Sludge distribution or marketing 47 Il 

sos Other sludge disposal mechanisms 50 Il 

COUNTY 

File COUNTY contains information regarding estimates of total and 
speciated PTOC emissions for each county in California. Estimated PTOC 
removals in sludge streams are also provided for each county. Emissions 
and quantities removed in sludge are recorded in tons/year to two deci­
mal places. Values listed as 0.00 should be taken to be less than 10 
lb/year. The record for each county has the following two-line struc­
ture. 

169 



CNUM CNME TEC E2 E3 ••••••••••••••••••••••••••••••• El4 El5 
El6 TS S2 S3 ....................................... Sl5 Sl6 

CNUM County number Columns 
CNME County name 
TEC Total PTOC emissions 
E2 Benzene emissions 
E3 Bromodichloromethane emissions 
E4 Carbon tetrachloride emissions 
ES Chlorobenzene emissions 
E6 Chloroform emissions 
E7 Dibromochloromethane emissions 
ES 1,1 Dichloroethylene emissions 
E9 Ethylbenzene emissions 

El □ 1,2 Dichloroethane emissions 
Ell Methylene chloride emissions 
El2 Perchloroethylene emissions 
El3 Toluene emissions 
El4 1,1,1 Trichloroethane emissions 
El5 Trichloroethylene emissions 
El6 Vinyl chloride emissions 
TS Total PTOC removal in sludge 
S2 Benzene removal 
S3 Bromodichloromethane removal 
S4 Carbon tetrachloride removal 
S5 Chlorobenzene removal 
S6 Chloroform removal 
S7 Dibromochloromethane removal 
S8 1,1 Dichloroethylene 
S9 Ethylbenzene removal 
S10 1,2 Dichloroethane removal 
Sll Methylene chloride removal 
S12 Perchloroethylene removal 
S13 Toluene removal 
S14 1,1,1 Trichloroethane removal 
S15 Trichloroethylene removal 
S16 Vinyl chloride removal 

170 

1-2 

5-19 

22-27 

30-35 

38-43 

46-51 

54-59 

62-67 

70-75 

78-83 

86-91 

94-99 

102-107 

110-115 

118-123 

126-131 

1-6 
9-14 

17-21 
24-28 

31-35 

38-42 

45-49 

52-56 

59-63 

66-70 

73-77 

80-84 

87-91 

94-98 

101-105 

108-112 

115-119 

122-126 

I2 

Al5 
F6.2 

" 
" 

F6.2 

" 
" 
" 
" 
" 
II 

" 
" 
II 

II 

II 

FS.2 

" 
II 

" 
II 

" 
II 

" 
" 
II 

" 
" 
II 

" 
" 



APPENDIX G: WASTEWATER TREATMENT PLANT VISITS 

Eight municipal wastewater treatment plants (MWTPs) were visited. 
The MWTPs were selected on the basis of a number of factorsz represen­
tative of a wide geographic cross-section of California, location in an 
air basin where photochemical air pollution was of concern, proximity to 
population centers, MWTP size, the amount of industrial flow, and 
characteristics of industries that discharged.to the MWTP. The eight 
plants accounted for greater than 42% of the total dry-weather waste­
water treated in California. A review of the visit to each MWTP and 
the general characteristics of each MWTP are provided in this section. 
Where available, past liquid and gas-phase sampling efforts are sum­
marized. Finally, recommendations are made regarding future sampling 
efforts. 

Sacramento Regional Wastewater Treatment Plant (July 16, 1986) 

The Sacramento Regional Wastewater Treatment Plant (SRWTP) was the 
largest sewage treatment plant (STP) in the Central Valley and the fifth 
largest STP, with respect to influent flow, in the state of California. 
The SRWTP was subjected to an average seasonal dry weather flow of 136 
MGD, and an average wet weather flow of 142 MGD. The plant served an 
estimated 750,000 residents, as well as various commercial and 
industrial users. The principal industrial users were two canneries 
which discharged as much as 10 MGD during canning season. 

Major treatment processes at the SRWTP included primary treatment, 
followed by pure-oxygen activated sludge treatment, chlorination, out­
fall, dechlorination, and discharge to the Sacramento River. Primary 
treatment involved influent screening, aerated grit removal, and primary 
sedimentation using 12 sedimentation tanks. All of the primary treat­
ment processes were fully enclosed. Secondary treatment included eight 
pure-oxygen activated sludge aeration basins, followed by 16 secondary 
sedimentation tanks. The latter were not enclosed. Sixty to seventy 

172 

https://discharged.to


tons of sludge were generated each day. Secondary sludge was thickened 
by flotation before being mixed with primary sludge. The mixture was 
treated for approximately three weeks in anaerobic digesters. The 
sludge was then stored in solids storage basin ponds before being 
disposed of on-site by subsurface injection. 

Liquid-phase samples were drawn from the influent and the effluent 
streams on a quarterly basis. Pre-chlorination and post-chlorination 
samples were completed on a less frequent basis. Influent and effluent 
samples were drawn by using a single "grab" sample, with the effluent 
sample time lagged by the estimated amount of time it would take a 

"plug" of water to pass through the entire treatment process. Past 
sampling indicated consistently higher chloroform concentrations in the 
effluent as compared to the influent. The formation of brominated THMs 
appeared to be insignificant. Sludge was not analyzed for the presence 
of PTOCs. 

The efforts to reduce odors by enclosing most of the treatment pro­
cesses, treatment of process off-gases, and the nature of industrial 
users, are believed to have led to lower PTOC emissions from the SRWTP 
relative to conventional treatment plants of comparable size. 

Very few processes were noted as potential sources of PTOC 
emissions. Minor emissions might have occurred from the soil at the 
sludge disposal site. However, subsurface injection as well as a 
(retainer) wall, which acted to reduce air flow over the soil surface, 
should have reduced those emissions. In addition, the fraction of PTOCs 
partitioned to sludge was expected to be low, and those PTOCs in the 
sludge were likely to volatilize· and be flared or degraded during 
anaerobic digestion. Another source of emissions might have been hot 
sludge foam which escaped from the floating roof digesters and became 
exposed to the atmosphere. However, this accounted for only a small 

fraction of the sludge, and the total exposed surface area was small. 
Some emissions may have occurred from uncovered secondary clarifiers, 
but the PTOC concentrations at that stage of the treatment process were 
probably very low. Emissions of trihalomethanes from the Sacramento 
River could have occurred following effluent chlorination and discharge. 

173 



A major source of PTOC emissions at the SRWTP was expected to be an 
odor removal tower (ORT) through which off-gases from primary and secon­
dary treatment were vented to the atmosphere through an induced draft 
fan. The ventilation system would be suitable for sampling. Other 
sources of PTOC emissions could have been pressure-relief valves on each 
of the nine digester tanks. Each tank was equipped with up to four 
valves. Digester gases can contain significant concentrations of vinyl 
chloride. Past gas-phase sampling tests of digester gases have indi­
cated significant concentrations of toluene, dichloroethylene, trich­
loroethylene, and perchloroethylene, in digester gases (California Air , 

Resources Board, 1985). Both the ORT and out-gassing pressure-relief 
valves would be conducive to emissions sampling. In addition, large 
vacant fields surrounding the treatment plant would allow for upwind and 
downwind sampling if necessary. 

· Bakersfield Wastewater Treatment Plant +'2 (August 4, 1986) 

The Bakersfield WWTP +'2 (BWTP2) was managed by the city of 
Bakersfield. It treated an annual average wastewater flow of 14.3 MGD. 
The BWTP2 served a population of approximately 130,000 residents, as 
well as 350 commercial and industrial users that accounted for 5% of the 

wastewater that was treated. The plant had not treated petroleum refi­
nery wastewater. 

The treatment train for the BWTP2 was relatively simple. Influent 
passed through bar screens and a comminutor, followed by an aerated grit 
chamber, and two 110 ft. diameter primary clarifiers in parallel. 
Secondary treatment included two aerated waste lagoon systems in 
parallel. Each lagoon system was composed of two lagoons. Secondary 
effluent was pumped to storage reservoirs. Stored effluent was ultima­
tely used for restricted agricultural purposes. The effluent was not 
[...]
wastewater received by the HTP, seventy-five percent was discharged to 
the Pacific Ocean after undergoing only primary treatment. The primary 
effluent which underwent secondary treatment was passed through sixteen 
rectangular, uncovered, biological reactors in parallel. Tapered coarse 
bubble aeration was employed. The secondary effluent was passed through 
20 uncovered sedimentation tanks in parallel. The final effluent, pri­
mary and secondary, was discharged five miles offshore into the Pacific 
Ocean. Final effluent was chlorinated only in the event that a the 
effluent was discharged through a one mile outfall. 

Secondary sludge was thickened prior to anaerobic digestion. A 
total of eighteen floating roof digesters were used. Digester gas was 

stored in tanks, flared, and intermittently vented for pressure-relief. 
Ultimately, approximately 250 tons/day of dry sludge was being 
discharged, primarily through a seven mile offshore outfall. The 
remainder was trucked to landfills. 

178 



In comparison to other MWTPs in California, emissions from the HTP 
were expected to be significant because of relatively high PTOC con­
centrations in the influent stream, and the application of uncovered, 
aerated processes. For instance, during six sampling periods during the 
first quarter of 1986, the average toluene concentration in the influent 
stream was 152 µg/1. The most significant source of emissions was 
expected to be from the aerated biological reactors in the activated 
sludge system. Other potentially significant emissions sources included 
the main sewer vents, aerated grit chambers, an aerated channel used to 
convey primary effluent to biological reactors, and the venting of 
digester gas. 

Liquid-phase sampling of primary clarifier influent and effluent 
had been completed by the staff of the HTP. However, ,interferences 
caused a general increase in PTOC concentrations across the clarifier. 
Thus, emissions from primary clarifiers could not be estimated. 
Additional sampling of clarifiers would be appropriate. Sampling at the 
aerated grit chambers and transport channels would be valuable in order 
to assess the significance of those processes as PTOC emission sources. 
The floating roof digesters should be investigated as a source of 
emissions. An analysis of digester gas and gas-phase sampling at 
digester tank roof edges would be desirable to complete such an analy­
sis. Finally, ambient sampling at the HTP would be appropriate, par­
ticularly at the eastern border of the plant. Onshore airflow could 
cause residents to the east of the HTP to be exposed to PTOCs emitted 
from the HTP. 

The HTP was scheduled for modification to a pure-oxygen treatment 
plant by 1993. Four 130 MGD pure-oxygen systems were to be implemented 
by that time. The additional aeration could lead to increased PTOC 
emissions. However, covered pure-oxygen treatment systems are believed 
to be less conducive to volatile emissions than are conventional acti­

vated sludge systems which utilize higher gas-to-liquid volume ratios 
for aeration. The modification affords the opportunity to complete gas 
and liquid-phase sampling of aeration basins before and after the con­
version to a pure-oxygen plant. This could lead to a better under-

179 



standing of the relative efficiencies of pure-oxygen and conventional( 
activated sludge systems at stripping PTOCs to the atmosphere. 

A system to dehydrate and incinerate the sludge was to be employed 
by_ 1987. This would completely eliminate the need for offshore dis­
charge of the sludge. The effects of such a modification on PTOC emis­
sions is not well understood. 

Fresno Regional Wastewater Treatment Plant No. 1 (August 8, 1986) 

The Fresno Regional Wastewater Treatment Plant No. 1 (FRWTPl) was 
managed by the Department of Public Works of the city of Fresno. It was 

the second largest MWTP, with respect to influent flowrate, in the 
interior valley region of California. The plant was located approxima­
tely six miles west of Fresno. The FRWTPl treated an annual average 
flow of 42 MGD, and up to 8 MGD of effluent from the Fresno Regional 
wastewater Treatment Plant No. 2 which was located approximately one 
mile south of the FRWTPl. In addition to having served a residential 
population of greater than 300,000, approximately six percent of the 
wastewater treated by the FRWTPl was attributed to commercial and 
industrial users. Those users included electroplaters, industrial 
cleaners, hospitals, and independent and educational laboratories. 

The FRWTPl employed treatment up to the secondary level. Pre­
chlorination was practiced at the headworks to control odors. After 
passing through bar screens, the wastewater was treated using up to four 
primary clarifiers in parallel. Primary effluent was conveyed via non­
aerated channels to four activated sludge aeration basins. The basins 
were aerated using four coarse bubble donut diffusers per basin. 
Secondary effluent flowed to four final clarifiers before being pumped 
to a series of percolation ponds. 

I 

Primary sludge was thickened by utilizing two uncovered primary 
thickeners which were operated in either gravity or air flotation mode. 
Secondary sludge was simply being returned to the plant's headworks. 

180 



( The blended sludge was stabilized using four anaerobic digesters, two of 
which were of the floating roof type. The staff of the FRWTPl noted 
that sludge foam appeared infrequently on digester roofs. Sludge 
resided in the digesters for 25 to 30 days, before being placed in on­
site drying beds. Digester gas was used to fire burners which produced 
heat necessary for the anaerobic digestion process. The gas was also 
compressed and used for mixing the sludge in the digesters. Some gas 
was flared in waste-gas burners, and the remainder was used for power 
generation. Approximately 250,000 cubic feet of digester gas was being 
produced each day. 

No gas-phase sampling had been completed at the FRWTPl. However, 
based upon liquid-phase PTOC concentrations in the plant influent, PTOC 
emissions were expected to be low. The major sources of emissions were 
expected to be the four activated sludge aeration basins, as well as the 
headworks, where odors were the most pronounced. Other PTOC emission 
sources included the primary sludge thickeners in flotation mode, 
floating roof digesters, percolation ponds, and sludge drying beds. 

Because of the relatively low expected PTOC emissions, gas-phase 
sampling at the FRWTPl is not recommended. However, the chlorination of 
influent wastewater does afford the opportunity to study the formation 
of trihalomethanes as a result of pre-chlorination. Such THMs have 
ample time to volatilize as they travel through the treatment system. 
The aeration basins were scheduled to be modified to fine bubble systems 
by 1987, and secondary sludge thickeners similar to the primary sludge 
thickeners were to be employed. Both of the modifications would tend to 
increase volatilization. However, even with the expected increase in 
emissions, the overall PTOC emissions would probably remain low with 
respect to treatment plants of comparable size. 

Sunnyvale Water Pollution Control Plant (August 13, 1986) 

The Sunnyvale Water Pollution Control Plant (SWPCP) was managed by 
the City of Sunnyvale's Department of Public Works. The SWPCP employed 

181 



specifie secondary and advanced treatment processes which the other 
seven MWTPs that were chosen for review did not employ. Furthermore, 
the SWPCP was characterized by an active sampling, analysis, and enfor­
cement program, which stemmed from strict restrictions regarding the 
discharge of wastewater effluent into the southern end of San Francisco 
Bay. The SWPCP was located at the southern shore of the San Francisco 
Bay. It served the city of Sunnyvale, a small residential area in 
Cupertino, and a portion of the Moffett field naval air base. These 
areas accounted for a service population Qf greater than 100,000, and an 
average annual flow of approximately 20 MGD. In 1985, 69 industrial 
users discharged to the plant. These included several electroplaters 
and metal finishers, in addition to 28 electrical and electronic manu­
facturers. Commercial and industrial users contributed approximately 
50% of the wastewater treated by the SWPCP. 

The treatment train at the SWPCP included primary, secondary, and 
advanced treatment. Influent passed through bar screens located within 
an enclosed structure which was vented in order to reduce worker expo­
sure to airborne emissions. The wastewater was then pumped to ten 
aerated, uncovered grit chambers, up to 10 in parallel. Primary 
clarification followed grit removal. Primary effluent then flowed to 
two oxidation ponds in parallel. All transport channels were covered 
and non-aerated. The two oxidation ponds covered 540 acres. They were 
no longer being aerated on a regular basis. However, surface aeration 
could be employed whenever necessary to raise dissolved oxygen levels 
in the ponds. Plans existed to convert the ponds to shallower, high­
rate, channel ponds. Wastewater residence time in the ponds averaged 35 
to 40 days before being pumped to trickling filters, one to three 
operated in parallel. The trickling filters were used to reduce ammonia 
concentrations in order to meet discharge requirements. The trickling 
filters were 35 feet deep, 92 feet in diameter, and they employed a 
corrugated aluminum packing material which presented a large surface 
area for biological growth. Trickling filter effluent, which included 
algae from the oxidation ponds, was then treated to remove the algae by 
employing a maximum of four air flotation tanks (AFTs). One to three 
AFTs were operated in parallel. Effluent from the AFTs flowed through 

182 



eight dual-media filters in parallel before being chlorinated in contact 
chambers with a chlorine dose rate of 2000-6000 lb/day. The chlorine 
contact time, before dechlorination using sulfur dioxide, ranged from 30 
to 60 minutes. Final effluent was _discharged to a slough where it 

flowed into the San Francisco Bay. 

All primary sludge and 15% of the thickened algae removed in the 
AFTs was treated using four floating roof digesters. The remainder of 
the thickened algae was rE:lturned to the oxidation ponds. Digested 
sludge was placed in two drying beds which covered approximately 2. 5 
acres. 

Liquid-phase sampling in 1985 indicated periods of relatively high 
concentrations (> 20 µg/1) of chloroform, methylene chloride, perch­
loroethylene, and toluene in the plant's influent stream. Composite 
influent and effluent samples also suggested that a significant amount 
of chloroform was being produced as a result of chlorination. This 
could be significant for the SWPCP, since final effluent was discharged 
to an uncovered slough which provided an opportunity for THM volatiliza­
tion. In addition, a significant reduction in ammonia concentration by 
advanced treatment prior to chlorination reduced the competition among 
halogens and ammonia for available chlorine, which probably favored 
increased halogenation of organics. 

Additional PT0C emissions could have occurred from the venting of 
the bar screen room, grit chambers, oxidation ponds, digester gas 
releases, trickling filters, and air flotation tanks. The latter two 
were expected to be insignificant, as PT0C concentrations were probably 
low at the advanced stage of treatment. The aeration of grit chambers 
could have lead to significant emissions of PT0Cs. The termination of 
oxidation pond aeration should have reduced PT0C emissions during secon­
dary treatment. However, the large surface area of the ponds is con­
ducive to volatilization. Finally, as noted for the other plants that 
were visited, emissions from floating roof digesters were possible. 

Because of the size of the SWPCP, extensive ambient sampling within 

183 



the plant's boundaries is not recommended. In addition, other nearby 
sources, including a landfill which bordered the SWPCP, would make it 
difficult to separate background concentrations from those attributed to 
the SWPCP. The most valuable future studies at the SWPCP would be 
upwind/downwind measurements of the chlorine contact chambers, and the 
slough which conveys effluent to the San Francisco Bay. Particular 
attention should be paid to concentrations of chloroform. 

San Jose - Santa Clara Water Pollution Control Plant (8-13-1986) 

The San Jose-Santa Clara Water Pollution Control Plant (SJSCWP) was 
managed by the City of San Jose Department of Water Pollution Control. 
At an average annual flowrate of approximately 110 MGD, the SJSCWP was 
the sixth largest MWTP, with respect ·to flow, in California. It was the 
largest in the San Francisco Bay region. In addition to serving a resi­
dential population of 1.1 million, the SJSCWP treated wastewater from a 
diverse cross-section of commercial and industrial users that accounted 
for greater than 30% (based upon the NEEDS data base) of the total 
wastewater discharged to the plant. Industrial users included 
electroplaters, metal finishers, and several circuit board manufac­
turers. 

The SJSCWP employed· a relatively high degree of treatment. 
Influent screening was composed of above-ground bar s~reens followed by 
finer screens. Wastewater was then passed through two non-aerated grit 
chambers in parallel, before passing through a maximum of 24 rec­
tangular, primary clarifiers in parallel. Primary effluent was conveyed 
in an aerated open channel to an average of eight four-stage, coarse 
bubble, activated sludge treatment units operated in parallel. A maximum 
of sixteen aeration basins were available for biological treatment. 
Secondary effluent was clarified before being conveyed to an average of 
12 on-line, aerated (coarse bubble) nitrification basins. The average 
aeration rates in the secondary and advanced aeration basins were 
160,000 SCF per minute and 120,000 SCF per minute, respectively. Fol­
lowing nitrification, the wastewater was filtered using a multi-media 

184 



filtration system before being chlorinated, dechlorinated using sulfur 
dioxide, and discharged to the San Francisco Bay. The chlorine contact 
time was approximately one hour before dechlorination. Available 
chlorine was exposed to organics in the wastewater in addition to a 
small amount of ammonia added to the wastewater stream after nitrifica­
tion but before multi-media filtration. 

Primary sludge and thickened secondary sludge was mixed in 16 
floating roof anaerobic digesters. The sludge residence time in the 
digesters was approximately 30 days. Sludge from the digesters was 
stored for several years in lagoons which cover 400 acres at the SJSCWP. 
Approximately 85 dry tons/day of sludge were dried in on-site drying 
beds before being disposed of to sludge piles. An average of 1. 5 
million cubic feet/day of digester gas was being produced, nearly all of 
which was used to run engines in order to generate power for the plant. 
In turn, engine cooling water was used to heat sludge in the digesters. 

Liquid-phase sampling of the influent stream from 1984 to 1986 
indicated high average concnetrations of several PT0Cs. For instance, 
during six 24-hour composite samples drawn during the noted period, the 
average concentrations for methylene chloride, perchloroethylene, and 
toluene were 104.0, 48.0, and 159.0 µg/1, respectively. Aside from 
chloroform (10.7 µg/1), 1,1,1 trichloroethane (4.0 µg/1), and trichloro­
ethylene (11.0 µg/1), all other PT0Cs were reported to be below detec­
tion limit in the influent stream. However, the detection of bromodi­
chloromethane, and a high average concentration of chloroform in the 
effluent stream suggested the formation of THMs as a result of chlorina­
tion. Finally, influent samples were reportedly drawn after grit remo­
val. Thus, some PT0C volatilization could have occurred prior to 